Pediatric Discharge Instructions

Dosing Chart: Tylenol™ (acetaminophen)

Children 2 months and younger should not get Tylenol™ unless advised by your doctor.

Adult
- . . Children’s Chewable Strength
Ch.lld s weight Equwalgnt t.o Dose of Tylenol Elixir: ChewabI'e Tablets: Tylenol
in pounds  this weight in . Tablets: .
toda Kiloarams Tylenol: 160 mg/ 80 mq/tablet 160 mg/ Tablets:
Yy —— 9 5 mL 9 tablet 325 mg/
tablet
Pounds Kilograms
5 2.3 32 mg 1 mL - - -
6to 8 2.7-3.6 40 mg 1.25 mL —_— _— —
9to 11 4.1-5 64 mg 2mL —_— _—— _—
12to 14 5.5-6.4 80 mg 2.5 mL 1 tablet % tablet _—
15t0 17 6.8-7.7 96 mg 3 mL 1 tablet % tablet ———
18 8.2 122 mg 3.75mL | 1 % tablets | % tablet —_
19 to 23 8.6-10.5 128 mg 4 mL 1 % tablets % tablet _
24t028 | 10.9-12.7 160 mg 5 mL 2 tablets 1 tablet —_—
2910 32 13.2-14.5 192 mg 6 mL 2 tablets 1 tablet —_—
33 to 35 15-15.9 224 mg 7 mL 2 % tablets 1 tablet _
36to46 | 16.4-20.9 240 mg 8 mL 3 tablets | 1 % tablets _
47to58 | 21.4-26.4 320 mg 10 mL 4 tablets 2 tablets 1 tablet
59to 70 | 26.8-31.8 400 mg 12 mL 5 tablets | 2% tablets 1 tablet
71t090 | 32.3-40.9 480 mg 15 mL 6 tablets 3 tablets | 1% tablets
90+ 40.9 620 mg 10 mL 8 tablets 4 tablets 1% tablets
Take Tylenol (Acetaminophen) every 4 hours for fever or pain.
MAXIMUM OF 5 DOSES IN 24 HOURS.
DO NOT GIVE with ANY other medications that contain acetaminophen --
Tylenol, APAP, FeverAll Cetafen, Tempra, Panadol, Q-Pap, some Triaminic
products and many other generic and combination products. Look for Ad istH lmh’
acetaminophen on the label. Any questions? Ask a pharmacist. ventist Health\\
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Pediatric Discharge Instructions

Dosing Chart: Motrin™ (ibuprofen)

For children aged 6 months and older

o . ) Adult
C'.“Id > . LCLE il G Chewable  Chewable  Strength
weightin  Equivalent to Dose of Ibuprofen Ibuprofen Tablets: Tablets: Ibubrofen
pounds this weight in b . Drops: Elixir: ) : P :
' uprofen: 50 mg/ 100mg/ Tablets:
today kilograms 50mg/ 100 mg/5 tablet tablet 200ma/
1.25 mL mL eblet
Pounds  Kilograms
12to 13 5.5-5.9 50 mg 125mL | ——— - _— _—
14 to17 6.4-7.7 60 mg 1.5 mL 3 mL _ - -
18 to 21 8.2-9.5 80 mg 2 mL 4 mL - - -
22to26 | 10-11.8 100mg | 2.5mL 5mL | 2tablets | 1tablet | ———
27t035 | 12.3-15.9 | 120 mg 3 mL 6mL | 2tablets | 1tablet | ———
36to39 | 16.4-17.7 | 160 mg 4 mL 8mL | 3tablets | 1% tablets| ———
40to43 | 18.2-19.5 | 180mg | 4.5mL 9mL | 3tablets | 1% tablets | ———
44to52 | 20-23.6 | 200mg 5mL 10mL | 4 tablets | 2 tablets | 1 tablet
53to57 | 24.1-25.9 | 240 mg 6 mL 12mL | 4tablets | 2 tablets | 1 tablet
58t0 65 | 26.4-29.5 | 260mg | 65mL | 13mL | 5tablets | 2% tablets | 1 tablet
66to70 | 30-31.8 | 300mg | 75mL | 15mL | 6tablets | 3tablets | 1 tablet
71t087 | 32.3-39.5 | 320 mg 8 mL 16 mL | 6 tablets | 3tablets | 1 tablet
88t0120| 40-54.5 | 400mg | 10mL 20ml | 8tablets | 4 tablets |2 tablets
120+ 54.5 AdultDose | — __ | ——— | ——— | 4tablets |2 tablets
Take Ibuprofen every 6 to 8 hours for fever, pain or inflammation.
MAXIMUM OF 4 DOSES IN 24 HOURS.
DO NOT GIVE Ibuprofen to children under age 6 months. Avoid other NSAIDS like
naproxen or toradol. DO NOT GIVE with other medications that contain ibuprofen N
such as Advil, Motrin IB, and many generic products. Look for ibuprofen on the label. AdventistHealt}\a

Any guestions? Ask a pharmacist.
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